

Referral Status:	MRN:	
New referral	Order change	Order Renewal
Patient preferred clinic:		

Simponi ARIA® (golimumah) Standard Plan of Treatment for Rheumatology

	iponi AkiA (go			υ)	Stan	uaru Pian oi	reat	ment for kne	umatoic	צצי						
	IENT DEMOGRAPH	ICS	:													
Date of Referral:								nt's Phone:								
Patient Name:							Address:									
Date of Birth:							-	City, State, Zip:								
Height in inches: Weight: LB or KG							Gende	nder: Allergies: See list NKD.						NKDA		
DIA	GNOSIS: (PLEASE C	OM	IPLETE 2	2 ND	AND 3	3RD DIGITS TO CO	MPLE1	TE ICD 10 FOR BIL	LING)							
	M05 Rheumate							M06 Rheumatoid Arthritis without Rheumatoid factor								
L40.5 - Psoriatic Arthropathy							M45 Ankylosing Spor									
	Other:															
RF ∩	UESTED DOCUMEN	IΤΛ	TION:			DDEVIOUS ADMINI	CTDATI	ON: HAS THIS DATIE	NT TAKEN T	יווכ	MEDICA	TIC	UN BEEUDE.	2		
1	Insurance information	111/-	illoiv.			IF NO:	VIOUS ADMINISTRATION: HAS THIS PATIENT TAKEN THIS MEDICATION BEI							:		
2	Most recent History & F	Physical				PLEASE STATE	LAST INFUSION DATE:									
3	Full medication list					REQUIRED WASHOUT		NEXT INFUSION DATE:								
4	Tried and failed therapies					FROM PREVIOUS THERAPY:	IF ORDER CHANGE:									
5	REQUIRED: TB screen		for new st	tart		111210111.		Continue current order until insurance approved								
6	HBV screening/labs as				or											
	DICATION ORDERS:															
	: Patient may be ineligible to oms of CHF, new onset or d						nfectious	process, antifungal therap	oy, active fever	and/	or suspecte	ii be	nfection, new o	or worsening		
· ·	IEDICATION TO BE ADMIN			`			N AS SEL	ECTED								
	Diphenhydramine		25mg		0mg		T	Acetaminophen	325mg		500mg		650mg	1000mg		
IV	Methylprednisolone		40mg	_	125mg	Other:		Famotidine	20mg		40mg		<u> </u>			
	Famotidine		20mg	4	10 mg	•		Diphenhydramine	25mg		50mg					
	Other:						PO	Fexofenadine	60mg		180mg					
MEDICATION/DOSE:								Cetirizine	10mg							
Simponi ARIA® (golimumab) 2 mg/kg per 100 ml NS given IV to infuse over at least 30 minutes						,	Loratadine	10mg								
							Other:									
FRE	QUENCY:						SPEC	IAL/OTHER LAB C	ORDERS:							
Induction: Given at 0 week and 4 weeks, and then every 8																
weeks thereafter																
	Maintenance: Given															
	Other:															
P	Prescriber confirms tha													atment.		
Prescriber to monitor patient for symptoms of HBV a							and 15									
							\	Refills x 12 months unless noted otherwise here:								
	USE/CARE ORDER							ADVERSE REACTION & ANAPHYLAXIS ORDERS:								
Start PIV/Access CVC								Administer acute infusion and anaphylaxis								
Flush device per facility standard flushing procedure							medications per Palmetto Infusion standing adverse reaction orders, which can be found at									
(V)							our website or scan here.									
													ı ı	HOUSE		
PRE:	SCRIBER INFORMA	TIO	N:													
PROVIDER NAME:								PHONE:								
ADDRESS:								FAX:								
CITY, STATE, ZIP:								NPI:								
PRE:	SCRIBER SIGNATUR	RE:	(No sta	mp	signat	tures)						D	ATE:			
Dispense as written/Brand medically necessary							Substitution permitted									